

**TEST REPORT**

**TENSILE AND ELONGATION PROPERTIES OF RUBBER MATERIAL**  
ASTM D412 / ISO 527-3

Customer	Saudi Vetrified Clay Pipe Co.Ltd.	Sample Description	Rubber Poly-Urethane 2 mm thickness
Project Name	Internal Quality	Sample Source	Saudi Vetrified Clay Pipe Co.Ltd Factory
Project No.	NP	Sampling Method	NP
Location	Riyadh, KSA	Sampling Date	19-Aug-20
Contractor	NP	Sampled by	Customer.
Consultant	NP		
CBML Project No.	CBMP-0177-18	Date Received	19-Aug-20
CBML Sample No.	CBM-190820-015	Sample Condition	Normal
CBML Report No.	CBMR-20-02008	Environmental Condition	Room Temperature
Date of Report	24-Aug-20	Date of Test	23-Aug-20
Material Desc.	Rubber Poly-Urethane 2 mm thickness	Customer Identification	1, 2 & 3
Manufacturer	Saudi Vetrified Clay Pipe Co.Ltd.	Sampled Location	Production Line
Production Date	18-Aug-20	Sample Brought in by	Customer.
Sample Size	3 Qty	Batch No	NP

**Test Results**

CBML Specimen No.	1	2	3	Average	Specification Limits
Width of Specimen mm	6.23	6.35	6.27	6.28	
Thickness of Specimen mm	2.02	2.02	2.01	2.02	
Ultimate Tensile Strength (R <sub>m</sub> ) MPa	3.3	4.4	4.50	4.07	Min. 2.00
Elongation at Fracture %	102	104	103	103	Min. 90

Tested by : SBT  
Test Variation : NIL  
Remarks : NIL

AUTHORIZED SIGNATORY



CBMR-031 Rev 0  
Result related to the items tested  
This test report shall not be reported except in full, without the written approval of the laboratory.

Kingdom of Saudi Arabia  
P.O.Box 88458 Riyadh 11662  
Phone: +966 920029293  
Fax: +966 920029296  
Membership No.: 174400  
C.R.No. 1010225110

للاتصال من خارج المملكة  
هاتف : +966 1 4160110  
فاكس : +966 1 2704907

www.motabaqah.com.sa

Closed Shareholding Co.: Fully Paid Capital: S.R. 500,000,000

المملكة العربية السعودية  
ص.ب ٨٨٤٥٨ الرياض ١١٦٦٢  
هاتف : +966 920029293  
فاكس : +966 920029296  
رقم العضوية : ١٧٤٤٠٠  
السجل التجاري : ١٠١٠٢٢٥١١٠  
شركة مساهمة مقفلة برأس مال : ٥٠٠.٠٠٠.٠٠٠ ر.س (مدفوع بالكامل)